Electrical Diagram & Its Parts List

To order parts, please have the following information ready:

1. Year of production

2. Model and serial number

3. Item number and description

4. Quantity

Note: If the machine is shipped with CNC control, in order to get
its parts information, please refer to its supplied control
manuals to find the correct part number and specification.
And please contact the original control manufacturer for the

ordering instructions.

****Trouble shooting on the control? Please contact

ontrol manufacturer’s service department, they can get your

nswer solved and get you going quickly. Any other

question, please contact our service department. The phone

number is 714-632-9701 at CA or 732-752-9100 at NJ. Or

visit our website, and leave us with your questions, we will

response quickly. Thank you for your attention.

32



YO¥22-ONd-ddov

(WYdS) =—ANN— ¢l 4d-"107020N ¢TI d4d (FIY4S) ASVATIY Jood G 4d-"T0%0Z0N ¢ 4d
(WVIH—AN—= §1 2d-T07020K 71 4d JS Ky P Ad=yLEceN v dd
(BAVAS)YTNIANOD dIHD €1 4d-TOV0ZON el 4d mwww Nﬁm s ¢ dd
SYATR L0 g1 dd-V0¥2aoN 21 4d o o w MM,MmWMMwM 2 4d
dI¥S ¥0014 1T 9d-Y0¥22omn 1T 4d - [ dd
10N 0T 9d-VO¥2zoN 01 dd - d0s >u¢mummzm I mmmrﬁowmmuz I 4dS
(TAYdS) SIXY HIF 6 9d-T0¥0Z0N 6 9d diNVT ﬂmmoa [ MSHL-YO¥Z2ON [ ammh
ISV1d F19VL 8 4d-V0PZZON 8 4d LXY1000 L AS-viveen 9T'8d
meﬁHUZD T00L L 9d-YO¥Z2ON L ad 440 JdM0d ¢ AdH-YOFP22ol 0 ¥dM0d
440 0LV 9 4d-Y0PZZoN 9 4d NO ¥aHod 1 4dH-Y0722ZON I 43M0d
np— NOILISOd : NOILISOd
SNOILdI¥084d ¢ L4Vd i SNOILd 140840 ¢ LAVd Pt
14dH 29dH 9184 IASAL cqd 84d 114d 64d c1dd £14d p14d
ASVITIY LSYTd dI¥S SIXY AR 0
@ @ 3400a 414yl 10079 HLY 5%%8 VVVTE
I 0 I 0 0
219d 9gd 01gd 14d 24d edd 74d
: daH0d INV1000 dity1 .
YO ASVATH 440 TN %) [RR) 4IOH a®
- L0 0LV KAy

VI

33




8/ -l orzTInWA

EAL
A3 |60 ‘E!&mgl]«'“ré_}f INPUT AC 230V 11 |L2 | L3 |70 "‘c,qu)]jRT('}W;}Eqn E‘ﬁf?&c 60 | 63
63 | 60 | xc 110y P L1 [12 | 13 |7, [lhaa o c v | 60 | 63
230VOUTPUT> DISCONNECTS
ATV AC220V ACLEOV AC2AY
L1 3Lz SL3 0 ALE 312 SL3 Ll L2 L3 ALl 312 SL3 ILl L2 SL3 <INFUT> <INPUT>  <INEUT>  <INPUT: eI
RESTT(eofuus]  [eufeiguy [ouuizjuy Lifuzfug] [unfuidug ﬁ
[TIe] [T I7]( 102 L1172 o || LufL| |7 61 0] Ml62]4 N6P6|45
132 INC A 130 JINC AT) [ 13H0 ZINC AT 130 21N AL IO 2INC A ey 1 — 3 34 A 15 Bl
A K2 K3 K4 K5 o T
L 2 i A2 mla(zi 2 F6 F7| |F8 F9 IMKIIM TRI
g a2|  |1AUZINC AZ) RanD 2NC AD] 14O 22 14 A
D II| 1u9 II|91120 | lzc . 6A oa| loa| |6al | A1 Ls se w
rRilsi|Ti)| R{S|T Udivawd) |USIVSIWS [WS{VSiUS] (U6VeVE I e L
<a<;|'1__>q1_ !Iilnll_‘lb'l.'- T 6 T e T A en mman en | | R2 | S2 72 Lﬁz_ 1 73163| 6] |44
4__'- BRIV \;:;.\vtﬁnm pﬁ!l" _IW peji2q 2 |20 Pl FORTNKVA 17 T . oma” ot
\Ellm L HIFE T T | LT 400V CONTACTOR CONTACTOR  TERMINAL  POWER OMOFF>  TIMER>
TERMIN o | e o ose| | TERMINAL KIS I KI'S 32 8D
Fl F?, F3 TERMINAL  TERMINAL
211 412 673| 271 472 6T 211 412 613
U4[vawdl [USVSIWS Uelvelwe
:’%)L.\Nr' U OTR % ucr:a 24V DC POWERSUPPLY| | 24V DC POWERSUPPLY
T OBbOR> T S-250-24 S-100-24
e FOR FOR P.L.C
SOL. POWER X34& X44 CIRCUIT
I 3 ) ‘K12 X49 2 X30 & BOARD
=" i T2 fm| (62 TRI POVER G 1/0 PCB
110 Jxo o : 77 I L N L N
2 kY- X8 s G1(P.C.B)
i !.‘(l!“qul :D 9 : X441| |ICAC E V- V- V- VAV VA CAC| B V- V- V- V4 V4 V4
: i 3
3 mmw@;_ - Kl % 7073 ENTINT|  [P7 TO73 E NﬁlN N6{P6‘P6P6
7 § uiput
e filv e L’ﬂ\m ‘“]E:Hl' X2 =

=
=3
wn

me ;

L]
oxlm] OVEND
%mr SHORT——|

AN

=g
o0

el
xnin ]

U \mﬂﬂml :

Eum\lm: X51 ¥52 :

[jé.él'_—kmﬁlij L
=

@

X23
D(N:RMET y whee l}
. E"EE“UM N “ﬁwl TERMINAL BOARD #1
. PO e n o X27 RlSITiUd,wMusv slugvewesie3pafToT3|747s 12| 3] 4|5 1314|1?18125
o — Pks-232
2; W Xey m? X69 )g : / tcw” Ek%hnmtﬂalm«gn 1sn1u4v4}w4u5v5w5um4wa 0636470737475 12| 31415 131""'7“‘&5
g fxza A
EEn) 5: 7.
; W ORESET 148l slPENANTILLLT16
2 U 3DW’§ : “D ORUN o
6 B X26 1 fasislPaNaNT[L 1 1[116
T Jpase  muse [SD]1 e d li
'&9&‘1’1: oo . ® et
)\344 X344
SA301A .
or e AN E 52| R2
x392 SA411A ((}PT[ON) kmﬂ Ii’i”éh“ 4 5 ) E 440V 415V 400V 380V 220V OV
& a w TB2 & <PRIMARY SIDE INPUT TERMINALS>
g Llle L3| | 5} 3
B[Cy ]2/ BUILT-IN g L“4“ \';1 V)
B 4698 IC BUS o o TRANSFORMER
g RESISTOR wiw § L1|L2|u3 frifuigis 1KVA
EO ) (1,2SHORT) 7 AXIS V3 v E ¥ -~
0 ®) X894 SERVO x83 [ U3|U @ T0 THREE (15KVA)
g | MOTOR 2 BSH THREE <SECCNDARY SIDE OUTPUT TERMINALS>
0 g Py . OV 220V OV 11OV OV 24V E
o 230V THTO !
orm U fao3FINLE Y AXIS - 3 g TERINLS TERIN 70|71160(61) 2 | 0
gl v MOTOR SERVO X82 |21V g Bbs - - -
alw '~'" MOTOR LA g IWEERAL  INTEERWAL  INTEERW
/ FSE(Fe)  FSE(FT)  FSE(FR)
¥ AXIS Ut U TERMINAL TERMINAL  TERMINAL
SERVO A81 | V1|V /
MOTOR Wl W 24 ACER“EMC'224OA




L 1 —forzzINT

Gf

_ﬁ_meTm_cm_om_om_ETm_om*

—:m_—a“ I T:_h:_c:_m:_ﬁmim:_m:f [

BRECADCOEE o

O LLLLTTLT [oal]

APTH

]

.
[ozT [6IT[RIT[LIT[OUI[STITPII[ETITIIIILL]

aaasadadnil

TH-@1

[ o G e [ (e
Fi. o

9140 T PIHD
Lt [ stat
- gt

o =]
— -
21 B

==
(75 TM
LTH0 40

9008

O LLLLL foefsels]sa]]
_B_ETN%STN:m 5_ _ _E
o O J
oo = AT ]
2 [ AN EA P B B B B A
[+]
oo
o“ 1
s FREETEEEEY
02 TRER
(=]
°0 Cedozat  []stan
+]
og Gz fra
2o i
P e —
OO
2) = g
N o,
o) g1 | &
O 0240 300
[ereat CoJetat
fza mH
O 2] L.a
(=2 ) ) pd
s g1 | &
o0 & &
00 — —
oy
0 1240 6130
OD
o
e 2 2 w 2
= =B 8] |=
nn
88
o
a
o
u0
00
2/
O J

O

¢d

01f

A —m_—m;t_o; _ _m__m__: _v_m;_w—m;mﬂ_m«._ _vaq_E @Z@n_
vl el 4§
or ] [ aver [aoi-Io] 0 [ 5d | dois-d ] AD APTH
OTT[6I [BLJLror [Sr[rl[ELTRLITLIL] i i ON W00 ON-Z | 0N WOD ON-A [ ON W00 X | 0
_ Y YOPZT-ONE ot aus-s mu
: - 01
FrieEEEEE yod- VTI00-Qr Gk GEN o
[
Cadtial [ajoian RV THNG NO d
um‘w it Calsat [olean [odvat [Coean [ Jeedl IMI0d
e % 80 90 -vd AL+H@ A3 IND
CRIE | [ 8 THERE
& = Ly e & = Ekeat
- - Mm MW mm A & €20 T DNy
FAE) 0TH0 5
840 940 70 0 [42: (0]
e cw O g 50 R W raal
T OA¥ES ™
& M Cadeat [oluan [olsa1 [ean [ liat
s I F6Q A FSd AFed A [H=veat
~ P ] = pod - o
€10 [0 = mﬂ =5
mF M MR mUR
48 EE =5 18| Bg |22
OO0 OO0 %40 CHedo
6UNL LANL GINL £ANL
[£10TZT0[TTOTO0I0[WOD)]
Mo A Mm_w _mo_B_S_mEm%_ £0 o [Wao)

4

bl

&L

HENEEER

[ [ [ofefe]e]>

[<]s]e[s]o]e[«] O




11-4. Description of Electric Part List

PART NAME SPEC Q'TY BRANDS CODE REMARKS
BREAKER EA103B 1 TAIAN QS1 POWER
MCB 062 90 1 LEGRAND QM1 DRIVER POWER
TRANSFORM 1KVA 1 CHUNG YA T1
ER
CONTACTOR| LC1 D32 B7 1 TE K2 SERVO
LC1 D09 B7 1 K3 COOLANT
LC1 D09 B7 1 K4 MAG CW
LC1 D09 B7 1 K5 MAG CCW
LC1 D09 B7 1 K6 ARM CW
LC1 D09 B7 1 K1 POWER ON
LC1 D09 B7 1 K7 CHIP CONVEYOR CW
LC1 D09 B7 1 K8 CHIP CONVEYOR CCW
O.L RELAY LRD046 1 TE F1 COOLANT
LRD056 1 F2 MAG
LRDO066 1 F3 ARM
LRDO066 1 F4 CHIP CONVEYOR
FUSE 10%38 2P 1 LEGRAND F5 CONTROL
10*38 1P 1 F6
10*38 1P 1 E7
10*38 1P 1 F8
RELAY 94.74+55.34 1 FINDER KR1 DRV. ENABLE
RELAY 94.74+55.34 1 FINDER KR2 CNC ON
RELAY 94.82+55.32 1 FINDER KR3 DRV ENA.2
RELAY | 95.75+44.52S 1 FINDER KR4 S/COOLANT ALARM
TIMER | RESRB 11BU 1 TE TR1 DELAY ENA
LIMIT SW [SN02 D12-502] 1 EUCHNER LS1 X AXIS
LIMIT
LIMIT SW [SN02 D12-502| 1 EUCHNER LS2 Y AXIS
- LIMIT
LIMIT SW [SN02 D12-502| 1 EUCHNER LS3 Z AXIS
LIMIT
LIMIT SW | XCSTE7311+ 1 TE LS5 DOOR LOCK
XCS 711 LIMIT
POWER S-200-24V 1 M/W DC POWER
SUPPLY
PBSW |XB5-AW33B5 1 TE HPB1 POWER ON
PBSW |XB5-AW33B5 1 TE . HPB2 POWER OFF
PBSW XB5-AA31 1 TE PB7 M / TOOL UNCLAMP
SELECTOR |ZB5AD2+ZB5| 1 TE WORK LAMP
SW -AZ101
SELECTOR |ZB5AD2+ZB5| 1 TE SW1 M /COOL ANT
SW -AZ101
PBSW |01P-RM40.Q1 1 META PBI1 MAG CW
P+V
PBSW |01P-RM40.Q1 1 META PB2 MAG CCW
P+V
PBSW |01P-RM40.Q1 1 META PB3 MAG HOME
P+V

36




P.B SW 01P-RM40.Q1 META PB4 MAGS.C
P+R
PB SW 01P-RM40.0Q1 META PBS5 DOOR RELEASE
P+Y+1.24
PB SW 01P-RA40.Q1 META PB6 AUTO OFF
P+W+L24
P.B SW 01P-RM40.0Q1 META PBS8 TABLE BLAST
P+V :
P.B SW 01P-RA40.Q1 META PB10 MO1
P+R+1.24
PB SW 01P-RA40.Q1 META PBI11 BLOCK SKIP |
P+R+1.24
PB SW 01P-RA40.Q1 META PB12 O .T RELEASE
P+B '
PB SW 01P-RM40.Q1 META PB13 CHIP CONVEYOR STOP
P+R
PBSW 01P-RM40.Q1 META PB14 CHIP CONVEYOR CW
P+G+L24
P.B SW 01P-RM40.Q1 META PB15 CHIP CONVEYOR CCW
‘ P+G+L24
PCB REV:C JIN DOER
FLASH LAMP| TPWL-24L-2 TEND M30+ALARM LAMP
ACER-L

37



[-YOyTT-ONd -gHOv

00y OV

00y OV

el

00y OV

¢l

M

[T

AOOY
AOOY
AOOY

VAYNST
1L

AOTT
AOTT
AOTT

AOET

T——<Q0ET V]

7 AMMOmm U£

T AAMOmm u@

38




C-YOyTT-ONd -¥4d0v

ad
(€9°0~F"0
(9" T~TAVTHY (9" T~TAVTRI AVIRY
¥HAO) ¥HAO) YHAO)
JOLOW JOLOW 7 JOLOW
Y OV INVIO0D
7 | T ﬂ
OMOADN Tam>m: LAY JANOd
| | AAT 0079/€9 OL
SR 555 S Wﬁmm
9| | | A ! o
- www%
| ﬁ B | | MMW N
Tk ITTTY ITT ITTT ITTT
11T 11T TTT TTT TTT
0 S Y _ 9 TR
NN |
| F# |
)
< < —<A00Y %_
4 S | L o




£-YOree-ONd - 430V

@ A0
[A0 d>— ] .>|B%IEM
AP I +A _.
)| zeootes N7
AP 8 - A 0L
@& | T
ﬁkﬁmm:w JINOd O Q?Wvﬂ!,?o
- A— LOHS —ad
+A
y2-052-S N
A0 O N A g eL
> +A 0L
ATddNS ¥IM0d 2d [ N
CdH0 T Mm_o LY
NV €9 | 0Ly o
09 o
o
ONIdWNd 5
FALONE0D [ SLEL |
JjTﬁw_B! 0L ad
_zoE{uEm_ _.v@vmx 09 Iﬁl
| | | - 1 o
T ey B>~ |
[40 5P>— oL 10 ||| AT
hot1oP>—< S R Mo:w méow S
A0 OV 09 A0 W%mw
ey T % 0 cﬁm W%Nm <00 N
[R5 T A0 — A0 A - i g LU




v-VOvTe-ONd -390V

dNV'T NO ¥dM0od MODVAD  NO ¥dMOd  NO ¥IMOd dNV'T dNVT A40/NO
MIOM JOION WYV JOLOW OV INVTIOOD OND 40 JIM0d  NO ¥HMOd JINOd v
ai 24 @ zi
ddH I
o3 ¢ C ddH

el

1S diyl
éog/
TASALS

01

156 (0 )

ch _v|¢W(ovm

2

0=

N7

190 (0o

0=

m@ S@

[0 b

oENoRle

N ._u
_ L NO ¥yamod®
R s 5%%
¢
440 YAM0d
TddH

<AV OV

41




§-YO¥TT-OWNd -¥ddv

440/NO ditv'] AN H1dVNA
1vg 100D JiQ AVTHQ OAY¥ES 0
ON
[YL A
jay (8 ® ©
M
g9 44 v 174%
LINCT|  LINIT|  LIWIT F
1 TAVIL,  THAVIL]  TEAVAL i
el SIXVZN  SIXVAR  SIXV x? 040 Epw
mﬁu mﬁ, 1ST9 H
o <3t X




9-YOYCT-OWd - ¥4HOV

108
| ALY 108
T0S NHOO  ONILSYI  JWVIND W1 WV
10d 100L AV 0L WYY 0N___+57

LN

€710S| T0S] 108

T T T ® W

43

IS 0S oY LY o

0TY¥0=

PT40—= TT¥0<

STA0 =

11
11
11

91402

v X

Ld




L~-VO¥TC-ONd - 490V

TI9YNA
_ ] O <0
¢ S < 9d ;\,.vam UD_
(20|
@ S LIRTT
qﬁéw
SIXV X
IST
is w1 ¢V
ASVATIN®|  THAVAL
10 T SIXV &
ﬁmj s
MS LInT |7
TIAVAL
SIXV 7
¢S
ON 9d ON 9d / Iy
- <
——— <t
—
| SdTANvd| ¢ 1
ONILVYEdO ‘L 040=-
ANTHOVNL_§
dOISp
040= AONEDYANE 4
14dS b
43! 1 [€1
¢-veX I-¥¢X ¢-y¥X C-vvX [-¥¥X £e-ThX | TE-TPX G-TvX [€-TvX "ON NId OND
0¢€ "0X 0g¢ "0X £ 0X 6C 0X SSTAQY|
B JOLDANNOD- FEX MOLDANNOD - ##X

(1M0d INdNI) ZX _

e




8=VOrZT-ONd -J3OV

M

dd NYd A
TIANIAS Q
(NOILO)
HOLON MOLOW NOLOW OLOW OLOW
SIXV HLp SIXV 7 SIXV X SIXV X TINIS
Q Q
Ad LN LA L] 34 eR EA € T I8 A T T Th TA 10 T8 K AN ]
| wx |3 ex [Nl mx PR we SR o (6K
ad: A - < 4d
7/963X (NOLLO) E:Q_ 4 u u <007 ]
= K009 ) A
LHOHS LIN ¥AATNA KOOSO WVTINV 1S/T€X 4 <007
L l/g68x <{00v Y]
| T4/ T€X r<{Q07ov
| TIVEX  T1/PEX C/TX UTX  §/UX  UIX €/0LX T/0LX
@ as ar as 1 a1
o = o
=] Q

45



6-CEC-SY-YOrTT-ONd - Y20V

(07)
(L)
(9)
(€)
()

NId-SC
ceC-SY

(9)
(S)
(¥)

(¢)

()

(4AIS OND) LTX

NId-6

NOO¥9\IN00E9

NV'TINV

46




0T1-VOrZZ-ONd - 50V

(L¥0d INANI)TPX

(NOILAO)
(NOLLdO) '8d (NOILdO)
W LINIT — ESVATH ad '4d 'gd 'ad 1S FWOH FWOH AWOH
¥00d 3¥00d S IV TWOH DYW  AOD OVK 4D OVN HWOH HIy  SIXVZ  SIXY A SIXV X i <A
(R N N L (R (R
WSW cadle pad's cad's ad's 16d!9 ! €ST Nﬂm 1ST
N~
S
11 011 61 81 L1 01 SI €1 4 1
[ 11T 01-ThX | 670X 8-TrX L-ThX 9-7hX S-ThX WX | X 1-TPX "ON NId OND
| o10x 6°0X 80X L'0X 9°0X 50X 70X TOX | TOX 0°0X SSRIATY

HOVIIAINI
o |




[1-Y0ZZ-OWI -4V

'4d M1V QVOTIA0  QVOTYHAO  MOSNAS RIVIY A4S LIKIT S LINIT 4d "4d
ISy1d 4OLOW JOION ¥HINNOO — FNSSHId 10 40T dAVD  JWYDN1 dWYD 440 ¥aM0d
TIVL  WIV\OVI INVIO0D OV 41V NOLLYOI¥dN] T00L 001 001 0LNY e
N m
M M st
o Q Q =] o Q +] (] Q (=]
(A S SR~ TR QRN G R (R I
gddlo 4% d 14 10 1d1 TAT [ST 9571 (4d 1o 9gd I o
121 0Cl 611 811 LTI S181 GII Pl €11 48
12-ThX 0Z-ThX 61-TX 81-ThX L1-TX 91-7X ST-7hX p1-TPX C1-ThX T-zyX [ ON NI OND
070X | 610X 81°0X L1 0X 910X S1°0X 170X €1 0X 710X 110X SSTIATV
| TOVINAINT

(I¥Od INdNT) T¥X

_ A0

48




CI-YOPTT-OWd -¥40v

JOSNAS ‘gd
MOSNES FOAq JOSNES JOSNAS  MOSNAS - dn JOSNAS (NOLLdO)  (NOLLdO)
TWOH NIV 59 WY dOIS WY  NMOd-I0d  dn-1od INVIOOD  TWOH OVW JWYIONN HIy  dWYID Hp
) J ) J , J J S WS
N N N N N N N N od ¥Z
_x _x _ K ) K K s
LO 90 S0 0 &J 4 20 60 80
97949
o€l 621 871 LTI ozT 6ZI VT €zl 44\
0€-T¥X 60-THX | 8T-TvX LT-TX oT-TvX | ST-THX y7-ThX €T-TrX TT-TrX "ON NId OND
670X 820X | LTOX 97" 0X ST'0X | vTOX €7'0X 7T 0X 12°0X SSTIAQY!

B (140d 10dNI) THX oSV AEINT]

49




£ 1-YOyTT-ONd -¥50v : _

(NOILdO)
ad diV'1 ‘ad
dI¥S D01 {0} SIXV HLY

N A0 X0
M L M od P

[18d 014d 6dd

¢l vel gE1

S-vd p-¥d €-vd "ON NId OND
vZ1 0X €T1 0X T 0X SSTIAQAY

HOVAIHINI

_ (I¥0d INdNI) N1d od

50




Y 1-YO¥TZ-ONd-¥2Dv

440 NO ¥9MOd  NO ¥EMOd  NO ¥HMOd NO ¥dM0d NO ¥9MOd
OL1v (TvdS) (IV4S) (RVAS)  JOLOW WV 40D OVI KO DV INVTIO0D (TIvdS) OND 0
ON
640 840 L40 940 13:(0) 12:(0] 12:(0) 40 140 040
#@%®K©+®#@ﬁ@n@«®+@*@
B
| 8T1-1¥X LT-T¥X 9I-1vX ST-TPX yI-1vX E1-TvX Cl-1vX [T-1vX OT-1¥X 6-1vX ‘ON NId UZUa
6"0& 8 0A L 0A 970 S 0X v 0K £ 0A C'0A 1"0A 0°0A SSRIaay
s VAIHINI
(I¥0d IndINo) T¥X Ld0d =N




ST-YOrZT -ONd -y3DY

108 g1V “10S

"10S "I0S  ONILSVIE  dWVIONN JNV'1 dNV'1

(YYdS) (IIVdS) HONNd HLy  NMOQ-I10d dIavL T00L (VdS) (AVdS) WIVTY OEN 0 X
ON
6140 8140 LTH0 9T¥0 STY0 Y180 £Td0 ¢T¥0 [T¥0 0790
rOIOIVIOINIOINIO+ O 1O

8C-1vX LC-TPX 9C-1¥X SC-TvX y-1vX eC-1PX ¢C-1PX 1T-1¥X 0C-1vX 61-1¥X ‘ON NId OND
61 0A 8170 LT"0A 91°0A STT0A | ¥170A €1°0A (AR IT°0A 0T 0A SSHIAQV
- (104d IndInO) 1vX Iod EOVeRIEINT

52




91-YOrZZ-ONd -¥3DV

mwmmmm ( ) ( )
A HIYdS HIVdS - 0
90 [0 0240
IO+ 0 0
1€-1¥X 0¢- 19X 6C-0vX ‘ON NId OND
¢C 0A [T°0A 0T 0A SSTaay

(10¥d INdINO) 1+X

VIIHIN
LO¥d L :

53




Mechanical Parts List
To order parts, please have the following information ready:
1. Year of production
2. Model and serial number
3. Item number and description

4. Quantity



EMC-2240 Z AXIS SECTION




EMC - 2240 Z AXIS SECTION

ITEM NO. PART NO.

1 MCCP-004
2 MBSHS0830
3 MBSWMO8
4 MCCP-005
) MCCP-006
6 MCCP-007
7 MBSHS0625
8 MBCZ-001
9 MBSHS0830
10 MBSWMO8
11 MBWMO8

12 MBCZ-002
13 MBSS0806
14 MBSHS0825
15 MBSRZ25

16 MBCZ-003
17 MBCZ-004
18 MBNA4905
19 MBCZ-005
20 MBCZ-006
21 MBSHS0625
22 MCCP-003
23 MCCP-002
24 MCCP-001
25 MCTB5GT-600
26 MBYSF-M25%1.5P
27 MBSS0604
28 MBCZ-007
29 MBSHS0615
30 MBCZ-008
31 MBBST2562
32 MBTP4#

DESCRIPTION

Servo Motor

Socket Head Cap Screw
Spring Washer

Motor Pulley (56GT30T)
Pulley Sleeve Set (2428)
Pulley End Cap

Socket Head Cap Screw
Z Axis Motor Plate
Socket Head Cap Screw
Spring Washer

Washer

Chain Roller Seat

Set Screw '
Socket Head Cap Screw
Snap Ring

Chain Roller Shaft
Chain Wheel

Ball Bearing NA4905R
Spacer

Column

Socket Head Cap Screw
Pulley End Cap (2025)
Pulley Sleeve Set

Ball Screw Pulley (5GT60T)
Timing Belt

Lock Nut

Set Screw

Spacer

Socket Head Cap Screw
Bearing Retainer

Ball Bearing (Angular)
Taper Pin

DD = W W R W R R R R RO 0 R R R W)/ e s e

<



33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
o5
56
o7
58
59
60
61
62
63
64

EMC - 2240 Z AXIS SECTION
ITEM NO. PART NO.

MBSHS1235
MBCZ-009
MBSHS0612
MBCZ-010
MBSHS1225
MBCZ-011
MBTP4#
MBCZ-012
MBSHS0612
MBCZ-013
MBSHS0612
MBCZ-014
MBCZ-015
MBCZ-016
MBSHS0825
MBTP4#
MBTVP7205B
MBXYZ7842
MBSHS0615
MBXYZ4217
MBYSR-M25%1.5P
MBSS0604
MBSHSZ080
MBSWM20
MBCZ-017
MBNUTM14
MBCZ-018-1
MBRP5
MBSR5
MCCZ-001
MB-3028
MCCZ~-002

DESCRIPTION

Socket Head Cap Screw

Z Axis Bearing Seat

Socket Head Cap Screw

Z Axis Ball Screw W/Nut
Socket Head Cap Screw

Ball Screw Nut Seat

Taper Pin

Ball Screw Upper End Cover
Socket Head Cap Screw

‘Ball Screw Cover

Socket Head Cap Screw

Ball Screw Lower End Cover
Spacer Plate

Z Axis Ball Screw Bracket

Socket Head Cap Screw

Taper Pin

Ball Bearing (Angular)
Bearing Retainer (X. Y. Z.)
Socket Head Cap Screw
Spacer

Lock Nut

Set Screw

Socket Head Cap Screw
Spring Washer
Balancing Block Screw
Hex Nut

Balancing Block

Roller Pin (5/8x68+ 2)
Clip Ring (5/8x68+ 2)
Chain (5/8x68+ 2)

Gib Adj-Screw

Center Housing Gib (7x32x520)

56

HFDNDMNDMNDMNDAFEDNDN N JWHRWRNDNDA®FEDNDAEDNDRFRDND DN F & O - s

<



65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96

EMC - 2240 Z AXIS SECTION
ITEM NO. PART NO.

MCCZ-003
MBCZ-017
MBM14P2
MB-3028
MCCZ-004
MCCZ-003
MB-3028
MBSHS1240
MBCZ-022
MBRHS0510
MBCZ-023
MCCZ-006
MBRHS0510
MCCZ-007
MBMO6P1
MBWMO6
MCCZ-008
MCCP-008
MBSHS0625
MBSHS0616
MCCZ-009
MBSHS1235
MCCZ-010
MCCZ-011
MBSHS1235
MCCZ-012
MBSHS1240
MCCZ-013
MBSHS1055
MCCZ-014
MBSHS1030
MCCZ-015

DESCRIPTION

Right Housing Gib (7x25x520)
Balancing Block Screw

Hex. Nut

Gib Adj—-Screw

Left Gib Plate (32x77x420)
Left Housing Gib

Gib Adj-Screw

Socket Head Cap Screw

Left Housing Wiper (Top)
Round Head Socket Cap Screw
Right Housing Wiper (Top)
Right Gib Plate (32x77x420)
Round Head Socket Cap Screw

'Spindle Housing

Hex Nut

Washer

Travel Limit Bracket
Travel Limit Switch
Socket Head Cap Screw
Socket Head Cap Screw
Spindle Servo Motor
Socket Head Cap Screw
Spindle Motor Pulley
End Washer

Socket Head Cap Screw
Spindle Motor Plate
Socket Head Cap Screw
Air Cylinder Ass'y
Socket Head Cap Screw
Air Cylinder plate
Socket Head Cap Screw
Cylinder Support Shaft

<

D = — DD DD DN —

—
-

e L T e e e S S W N S N T\ I SO TR (N T N JE SO U Y N



EMC - 2240 Z AXIS SECTION
ITEM NO. PART NO.

MBCZ-028
MBRHS0510
MBCZ-029
MBRHS0510
MBCZ-030
MBSHS0608
MBCZ-031-1
MBRHS0506
MCCZ-016
MBSHS0635
MBSHS0825
MCTB8YUS800

DESCRIPTION

Right Housing Wiper (Lower)
Round Head Socket Cap Screw
Left Housing Wiper (Lower)
Round Head Socket Cap Screw
Bracket

Socket Head Cap Screw

Way Cover Assembly

Round Head Socket Cap Screw
Spindle Ass'y

Socket Head Cap Screw
Socket Head Cap Screw
Leather Belt

58

o T S SR . Sy N S S~ T

<



EMC-2240 Y AXIS SECTION




EMC -2240 Y AXIS SECTION

ITEM NO.PART NO.

1 MBBY-001

2 MBBY-002
3 MBBY-003
4 MBBY-004
5) MBCPO0OO3

6 MBCP002

7 MBCPOO1

3 MBSHS0616
9 MBSMS-004
10 MBRD-001
11 MBSHS0612
12 MBSS0610
13 MBSMS-005
14 MCBY-001
15 MBWMO8

16 MBSHS0610
17 MBSMS-007
18 MB1/2PT

19 MBSMS-008
20 MBSS0610
21 MBSHS0612
22 MCCP-004
23 MBSHS0830
24 MCBY-002
25 MBWMO8

26 MBSWMO08
27 MBSHS0825
28 MCCP-005-1
29 MCCP-006
30 MCCP-007
31 MBSHS0625
32 MBSMS-009

DESCRIPTION

Machine Base

Leveling Screw

Nut

Leveling Pad

Special Set Screw

Limit Block

Limit Block Travel Rail
Socket Head Cap Screw
Filter

Round HD Drive Screw
Socket Head Cap Screw
Set Screw |

Way Cover Bracket
Base Back Cover Set
Washer

Socket Head Cap Screw
Y Axis Way Cover Plate
Plug

Way Cover Bracket

Set Screw

Socket Head Cap Screw
Servo Motor

Socket Head Cap Screw
Y Axis Motor Plate
Washer

Spring Washer |
Socket Head Cap Screw
Motor Pulley (56GT45T)
Pulley Sleeve Set
Pulley End Cap

Socket Head Cap Screw
Y Axis Motor Upper Cover Plate

60

O
=W = R R R R = R R = 00 00— = R R 0N RN RSSO —
<



EMC -2240 Y AXIS SECTION

ITEM NO. PART NO. DESCRIPTION

33 MBWMO6 Washer

34 MBSHS0610 Socket Head Cap Screw
35 MBSMS-010 Base Front Cover

36 MBWMO6 Washer

37 MBSHS0610 Socket Head Cap Screw
38 MCBY-003 Left Cover Set

39 MBWMO06 Washer

40 MBSHS0610 Socket Head Cap Screw
41 MBSS0604 Set Screw

42 MBYSR-M25#1.5P Locknut

43 MBXYZ4217 Spacer

44 MBXYZ7842 Bearing Retainer

45 MBSHS0615 Socket Head Cap Screw
46 MBTVP7205B Ball Bearing (Angular)
47 MBBY-005 Y Axis Ball Screw Bracket
48 MBSHS0825 Socket Head Cap Screw
49 MBTP4# Taper Pin

50 MBCZ-015 Spacer Plate

51 MBTSX-003 Ball Screw Nut Seat

52 MBSHS1225 Socket Head Cap Screw
53 MBTP4# Taper Pin

54 MBBY-006 Y Axis Ball Screw W/Nut
55 MBSHS0612 Socket Head Cap Screw
56 MBCZ-009 Y Axis Bearing Seat

57 MBSHS1235 Socket Head Cap Screw
58 MBTP4+# Taper Pin

59 MBBST2562 Ball Bearing (Angular)
60 MBTSX-007 Bearing Retainer

61 MBSHS0612 Socket Head Cap Screw
62 ' MBXYZ5017 Spacer 50X25X17

63 MBSS0604 Set Screw

64 MBYSR-M25%1.5P  Locknut

61

D
H

b—*QJD—*QJD—*[\')[\D»—PD—*OTD—*[\D»—PD—*[\D[\D»—P)—‘[\DOOD—*»—*D—*OOO?CDD—*»-P»—PD—*[\D[\D



EMC -2240 Y AXIS SECTION

ITEM NO. PART NO.

65
66
67
68
69
70
71
72
73
74

MCCP-001
MCTB5GT-600
MCCP-002
MCCP-003
MBSHS0625
MBSMS-012
MBSMS-012A
MBSMS-012B
MBSMS-012C
MBSMS-012D
MBSMS-012E
MBHC1/2
MB1/2PT1/2PE
MB1/8HP*2P-380
MBH1/2"

DESCRIPTION

Ball Screw Pulley
Timing Belt

Pulley Sleeve

Pulley End Cap

Socket Head Cap Screw
Y Axis Way Cover Plate
Y Axis Way Cover Plate
Y Axis Way Cover Plate
Y Axis Way Cover Plate
Y Axis Way Cover Plate
Y Axis Way Cover Plate
Hose Clamp

Coolant Hose Connector (90 Degree)
Coolant Pump

Coolant Hose

e e T e T Sy S S S

<



EMC-2240 X AXIS SECTION




EMC - 2240 X AXIS SECTION

ITEM NO. PART NO.

O 00 3 O O = W N =

—_
— O

Y it
Ol = W N

15-1

MBTSX-001
MB1"PT*1E
MBTSX-002
MBSMS-001
MBSHS0816
MBSMS-002
MBSHS0816
MBCP001
MBSHS0616
MBCP002
MBCP003
MBTSX-003
MBTP4#
MBSHS1225
MBTSX-004
MBSHS0612
MBRHS0510
MBTSX-005
MBTSX-006
MBRHS0510
MBRHS0608
MBSMS-003
MBSQ604-U
MBRHS0406

MBSQ604-R20

MBSQ604-L
MBRHS0406
MBTSX-001
MBSHS1225
MBSHS0830
MBTP4#

MBBST2562
MBTSX-007

DESCRIPTION

Table

90 Degree Coolant Hose Connector
Rubber Plug

Right Table End Cover

Socket Head Cap Screw

Left Table End Cover

Socket Head Cap Screw

Limit block Travel Rail

Socket Head Cap Screw

Limit block

Special Set Screw

Ball Screw Nut Seat (X. Y.)
Taper Pin

Socket Head Cap Screw .

X Axis Ball Screw W/Nut
Socket Head Cap Screw
Round Head Socket Cap Screw
Right Saddle Way Wiper (Rear)
Left Saddle Way Wiper (Rear)
Round Head Socket Cap Screw
Round Head Socket Cap Screw
Guide Rail

Protector Flange ,
Round Head Socket Cap Screw
Cable Protector Housing
Protector Flange

Round Head Socket Cap Screw
X Axis Servo Motor Bracket
Socket Head Cap Screw
Socket Head Cap Screw

Taper Pin

Ball Bearing (Angular)

Bearing Retainer

64

o
H DN DN R 2N RN WO R = OO RN 00 R DN W WO =
<



33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
ol
52
53
o4
05
56
57
58
59
60

EMC - 2240 X AXIS SECTION
ITEM NO. PART NO.

MBSHS0615
MBXYZ5017

MBYSR-M25%1.5P

MBSS0604
MCCP-001

MCTB5GT600

MCCP-002
MCCP-003
MBSHS0625

MBTSX-008-1

MBNUTMI10
MBTSX-009
MBTSX-010
MBSHS0612.
MCCP-004
MBNUTMO8
MCCP-005-1
MCCP-006
MCCP-007
MBTSX-011
MBSHS0620
MCCP-008
MCTSX-002
MBSHS0612
MBNUTMO5
MBTSX-013
MBRHS0510
MBTSX-021
MBTSX-014
MBSHS1240
MB-3028
MBTSX-015

DESCRIPTION

Socket Head Cap Screw
Spacer 50X25X17

Lock Nut

Set Screw

Ball Screw Pulley

Timing Belt

Pulley Sleeve Set (2025)
Pulley End Cap

Socket Head Cap Screw
Left Table Gib

Hex Nut

Threaded Stud

Gib Detent Plate

Socket Head Cap Screw
Servo Motor

Hex Nut

Motor Pulley (6GT45T)
Pulley Sleeve Set (2428)
Pulley End Cap

Saddle

Socket Head Cap Screw
Travel Limit Switch

Travel Limit Switch Bracket
Socket Head Cap Screw
Hex Nut

Left Saddle Way Wiper (Front)
Round Head Socket Cap Screw
Left Lower Adj-Gib

Left Gib Plate

Socket Head Cap Screw

Gib Adj-Screw

Right Saddle Way Wiper (Front)

e eI L B e i N T e T e e S e SNy S N T S SO \ S UGRYC U SU R AN SO

>



EMC - 2240 X AXIS SECTION

[TEM NO. PART NO.

65 MBRHS0510
66 MBTSX-016
67 MBTSX-021
68 MBTSX-017
69 MB-3028

70 MBSHS1240
71 MCTSX-003
72 MBNUTMO0b5
73 MCCP-008
74 MBSHS0620
75 MBSHS0612
76 MBTSX-008
77 MBNUTMI10
78 MBTSX-010
79 MBTSX-009
80 MBNUTM10
81 MBSHS0612
82 MBTSX-020
83 MBTP4#

84 MBSHS1235
85 MBTVP7205B
86 MBXYZ7842
87 MBSHS0615
88 MBXYZ4217
89 MBSSW5/16
90 MBYSR-M25%1.5P
91 MBTSX-024
91-1 MBTSX-025
92 MBSSW1/2
93 MBTSX-023
94 MBRHS0510

DESCRIPTION

Round Head Socket Cap Screw
Center Adj—-Gib

Right/Lower Gib
Right/Lower Gib Plate

Gib Adj-Screw

Socket Head Cap Screw
Travel Limit Switch Bracket
Hex Nut

Travel Limit Switch

Socket Head Cap Screw
Socket Head Cap Screw
Right Table Gib

Hex. Nut

Gib Detent Plate

Threaded Stud

Hex Nut

Socket Head Cap Screw

X Axis Bearing Seat

Taper Pin

Socket Head Cap Screw
Ball Bearing (Angular)
Bearing Retainer

Socket Head Cap Screw
Spacer

Set Screw

Lock Nut |
Saddle Lock Plunger 20LX62
Saddle Lock Plunger 25LX6
Set Screw

Table Wiper

Round Head Socket Cap Screw

66

O

H

OOerOO@ND—lOOD—lOOD—‘N%NHN[\D'—"—‘ND—‘N[\DD—‘ND—‘O“I%F—‘F—‘D—‘Q



EMC-2240 SHEET METAL SECTION I

67




ITEM NO. PART NO.

O 0 N O U1 &= W N

U
= O

QW W W DN DN DN DNDNDNDDNDNDRNDDN = = o= = b e e
DD = O W oo 1O U = W HO WO O & Wi

MCSMS-002
MCSMS-003
MCSMS-004
MCSMS-005

MB1/2PT5/8PT

MBHC1/2

MCSMS-006
MCSMS-007
MCSMS-008
MBRHS0608

MBEMC-2240

MCSMS-009
MCSMS-010
MBSMS-022
MBWMO6
MBRHS0612
MCSMS-011
MCSMS-012
MCSMS-013
MCSMS-014
MCSMS-015
MCSMS-016
MCSMS-017
MBSQ-302B
MBWMO6
MBRHS0612
MBSQ-302
MCSMS-018
MCSMS-019
MCSMS-020
MCSMS-021
MCSMS-022

EMC-2240 SHEET METAL SECTION I

DESCRIPTION

Coolant Nozzle

Valve

Coolant Distributor

Air Blast Fitting

90 Degree Elbow Fitting
Hose Clamp :
Housing Coolant Bracket
Head Housing Connector Box
Front Housing Cover

Round Head Socket Cap Screw
ACER Name Plate

Light Housing Cover

Top Housing Cover

Upper Housing Cever
Washer

Round Head Socket Cap Screw
Right Housing Cover

ATC Disk Cover

ATC Cover (Acrylic)
Bracket

Wire Connection Plate
Electic Cabinet

Wire Connection Plate

Cable Protector Housing Bracket

Washer

Round Head Socket Cap Screw
Cable Protector Housing

Main Power Backet

Right Cabinet Door

Left Cabinet Door

Main Door Lock Body

Door Lock Swing Arm

68

r—*»—xr—ar—xr—ar—aqk%r—*»—*»—*r—*m»—*r—*»—*»&»{kr—*r—*»—ar—*ﬁk@r—*r—*r—*r—*r—*r—*»lkplk'ﬂ



EMC-2240 SHEET METAL SECTION I

ITEM NO. PART NO. DESCRIPTION

33 MCSMS-023 Round Hend Special Screw

34 MCSMS-024 Swing Arm Locating Plate

35 MBRHS0406 Round Head Socket Cap Screw

36 MCSMS-028 Electric Assemole Plat
MCSMS-027 Table Fixed Slice

69

— = DN =



EMC-2240 SHEET METAL SECTION II




ITEM NO. PART NO.

O 0 3 O O = W N —

—_ =
— O

NI N T N T N R A R A R A T N B e e e R T T o T o S S
NN O Ol = W~ O WO 3O O v w

MBSMS-016
MBWMO6
MBRHS0608
MBSMS-019
MBWMO06
MBRHS0608
MBCP-001
MBCP-002
MBCP-003
MBSHS1240
MBRHS0608
MBWMO06
MBNUTMO6
MBSMS-023
MBRHS0608
MBWMO06
MCSMS-025
MBWMO6
MBRHS0608
MCSMS-026
MBWMO6
MBRHS0608
MBCP-004
MBCP-005
MBCP-006
MBWMO06
MBRHS0608
MBCP-007
MBSMS-026
MBSHS1240
MBSMS-027
MBWMO06

EMC-2240 SHEET METAL SECTION II

DESCRIPTION

Column Top Cover

Washer

Round Head Socket Cap Screw
Right Column Side Guard
Washer

Round Head Socket Cap Screw
Limit Block

Limit Block Travel Rail

Special Set Screw

‘Socket Head Cap Screw

Round Head Socket Cap Screw
Washer

Hex Nut

X Axis Motor Bracket Cover
Round Head Socket Cap Screw
Washer

X Axis Motor Cover

Washer

Round Head Socket Cap Screw
X Axis Motor Side Cover
Washer

Round Head Socket Cap Screw
Wiper Plate

Back Metal Way Cover

Front Metal Way Cover
Washer v

Round Head Socket Cap Screw
Plastic Guide

Right Way Cover Bracket
Socket Head Cap Screw

Left Way Cover Bracket
Washer

71

QT"

_— =
oo =

N N L T T - Y~ N S SO O N RN NS NS NI

[EY
= o

16
16

DD = DN



ITEM NO. PART NO.

33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
ol
52
53
o4
0o
56
o7
58
59
60
61
62
63
64

MBRHSO0608
MBSHS1240
MBWMO6
MBRHSO0608
MBSMS-028
MBSMS-029
MBWMO6
MBRHS0608
MBCH1"
MBH1"
MBRHS0608
MBCP-008
MBNUTMO6
MBCP-009
MBWMO6
MBRHS0608
MBRHS0608
MBWMO6
MBCP-010
MBSMS-030
MBSMS-031
MBSMS-032
MBSMS-033
MBSHS1240
MBCP-011
MB627
MBCP-012
MBSHS0825
MCCB-002
MBWMO8
MBNUTMO8
MCSMS-001

EMC-2240 SHEET METAL SECTION II

DESCRIPTION

Round Head Socket Cap Screw
Socket Head Cap Screw
Washer

Round Head Socket Cap Screw
Coolant Chip Pan

Table Splash Guard

Washer

Round Head Socket Cap Screw
Hose Clamp

Hose

Round Head Socket Cap Screw
Hose Set Clamp

Hex Nut

PU Plastic

Washer

Round Head Socket Cap Screw
Round Head Socket Cap Screw
Washer

Acrylic Board

Left Moving Door

Acrylic Cocating Plate Long
Acrylic Cocating Plate Short
Right Moving Door

Socket Head Cap Screw

Roller Wheel

Bearing 627ZZCNM/1KT
Special Nut

Socket Head Cap Screw

Side Handle

Washer

Hex Nut

Left Column Side Guard

o]

— o= R NN

DN DN
o1 O

gmmmmmmmm

—
(@)

i S~ NG I - e DT e > I 6 p N © p TR = SN -G NG !



EMC-2240 CONTROL BOX & ITS ARM ASSEMBLY




ITEM NO.

© 00 3 Or = W K+

—_ =
N )

DD DD = = = e e
— O W 00 3O O &= W N

EMC-2240 CONTROL BOX SECTION

PART NO.
MCCB-001
MCCB-002
MBSHS0825
MBWMO8
MBNUTOS8
MCCB-003
MCCB-004
MBRSHO0455
MCCB-005
MBWMO04
MBRSHO0410
MBVCB12A
MBSS0806
MBVCBO2A
MBSHS0625
MBVCBO3A
MBSHS0825
MBSWMO6
MBSHS0620
MCCB-006
MBRSH0612
MCCB-007
MBRSHO0410
MCCB-008
MBRSHO0506
MBVCBO16A
MBSWM10
MBSHS1025
MCCB-009
MBSHS0816
MCCB-0010
MBWMO06

MBRSHO0612
MCCB-0011

DESCRIPTION

Control Box

Side Handle

Socket Head Cap Screw
Washer

Hex Nut

Fan (110V)

Fan Cover

Round Head Socket Cap Screw
Brack Cover

Washer

Round Head Socket Cap Screw
Bracket Ring Cover

Set Screw

Box Ring Adaptor

Socket Head Cap Screw
Control Arm Ring Adaptor
Socket Head Cap Screw

- Spring Washer

Socket Head Cap Screw
Bracket Of Warning Light
Round Head Socket Cap Screw
Warning Light (3 Color)

Round Head Socket Cap Screw
Control Arm

Round Head Socket Cap Screw
Arm Cover

Spring Washer

Socket Head Cap Screw
Connector Bracket

Socket Head Cap Screw
Connector Bracket Cover
Washer

Round Head Socket Cap Screw

Transformer Fixed Seat & Prop Stas

A

QT'Y

1
1
2
2
2
1
1
4
1
6
6
1
1
1
4
1
1
4
4
1
2
1
3
1
8
2
6
6
1
1
1
4
4
1



13. ATC Operation Manual & Parts List

A. CAT #40 & BT #40 ARM TYPE AUTOMATIC TOOL
CHANGING SYSTEM INSTRUCTION
B. Structure
Body & Magazine Plate Assembly Parts Diagram
Arm Assembly Parts
Tool Pot Assembly Part Diagram
Tool Pot up-down Mechanism Assembly Part Diagram
Motor & Cam Assembly Part Diagram
C. Electrical Control
Control Element Position Explanatory Drawing
Sequence diagram of electric action
Wire Junction Box »
Motor & Limits Switch Wiring Diagram
Air Pressure Wiring Diagram
Control Circuit Reference Diagram
D. ATC Cam
Explanatory of ATC Assembly
Input Shaft & Parts list
Output & Motor Parts list
Rocker & Idler Sprocket Parts list
Signal Part list
Adjustment of Arm
DEX-2 Time Chart
Adjustment of Side Cover
Adjustment between Cam & Bearings
Signal of Sensor Switch on Cam
Dismantled Procedure
E. Trouble Shooting
- Trouble Shooting
A. Pot Change Sequence
B. Procedure of Magazine Motor Replacement
C. Cylinder Replacement
D. Induction Switches Replacement
E. Sensor Switch of Tool Magazine Replacement Method
F. Procedure Of ATC Motor Replacement
G. Replacement of Sensor Switches in the ATC
Magazine Maintenance
Note

75

Page #
76

78
80
82
84
86

88
90
91
92
93
94

95

96

98
100
102
104
105
106
107
108
109

110
111
113
113
113
113
114
114
115
116



CAT-40 & BT-40 ARM-TYPE AUTOMATIC TOOL CHANGING SYSTEM
INSTRUCTION
1. This system uses gear-box and cylindrical cam reel to reduce the speed.
The stepping motor with an automatic brake drives the cylindrical cam
reel to produce the index angle, thus repositioning the tool pot. While
the tool pot is on position, the pneumatic cylinder will push the ratchet
cam to make the clamping jaws to go up and down. The motion of the
clamping jaws, then drive the tool pot to rotate horizontally and
vertically. This in turn will make the tool change quickly and smoothly.
2. Every rotation of the cylindrical cam will drive the magazine for one tool
movement. On each 360° rotation of the cylindrical cam, the cam only
moves 270°. And the remaining 90° angle, the cam will have no motion.
This design will ensure the motor brakes and stops on position. (The
rotation angle of the braking motor will be 45°+20°)
3. The effective rotation angle for the clamping cam is approximately 100°+_
10°,

4. The motor is 3Phase/ 200V/200W. The gear reducing ratio is 1 : 20.

The attached automatic motor brake can rotate either clockwise (CW) or
counter clockwise (CCW). For every indexing, the moving time, in
theory, is 0.7 second, and the complete indexing cycle (20/24 index) will
take 14/16.8 seconds.

5. The dimension of the clamping cylinder is 50mmx100mm. Its travel

distance is detected by a magnetic ring.

The solenoid valve is 2 phases, 24V, 1/4”PT. (For pneumatic ATC).

7. The proximity sensors: BALLUFF(ISO-9001) REG NO: 19279-01

Specification : M12x1, detecting distance 2mm, Voltage:10-30V DC <

N

130mA <800HZ PNP 3 cords.

8. The distribution diagram of the pneumatic cylinder and electro magnetic
valve & cam-type connecting diagram of circuit are in showed fig (1).
(For pnéumatic ATC).

9. Tool capacity: 20/24 tool magazine with tool holders; Max. Tool size:
80mm.

10.Max. Tool length: 300mm.

11.Max. Tool Weight: 80kg.

12.The material of the tool pot is nylon mixes with 33% of fiberglass. Itis
one piece injection molded, with a weight tolerance of up to 100kg, and its

thermo tolerance is 120°C to -20°C.

13.The counting and positioning of the rotation is controlled by a PLC. It

76



uses proximity switches to detect, and execute tool indexing by selecting
the nearest path. This tool change design can rotate clockwise (CW) or
counterclockwise (CCW) depending on selection.

14.The total weight of the automatic tool changing system is approximately
140kg with exclusion of the clamping arm and cover. Note: the weight
of the tool body and plate is light, but they still have high rigidity. The
cylinder and drive motor are located on the back-side of the tool
magazine. This will allow for convenient maintenance and repair.

15.For the drawing and the size of the tool magazine, please refer to fig (2).

777



Body & Magazine Plate Assembly Parts Diagram

03
02

.

1=l

OOH® @ 14@17&
|

i

19

|

+c{

@1

71 4

70



BODY & MAGAZINE PLATE ASSEMBLY PARTS DIAGRAM

Item Part no. Description Material/Specification| Quantity | Remark
1 MB-4049-2 ATC Cover SPHC 1
2 MB-403 Arm Assembly 1
3 MB-405 DEX II Assembly 1
4 MB-4064-5 Plate S45C 1
5 MB-401 MOTOR/CAM Assembly 1
6 MB-4001 Pot Body FC-25 1
7 MB-404 Tool Pot Assembly 1
8
9 MB-4037 Body Cover SPHC 1
10 | Commercial Products Bearing CF-10 24
11 | Commercial Products Hex Nut M10*pl.5 24
12 | Commercial Products | Socket HD Cap Screw M10*p1.5*35L 1
13 | Commercial Products Bearing 6008Z2Z 2
14 | Commercial Products ~ Set Screw M6*1.0P*6L 4
15 | Commercial Products | Socket HD Cap Screw M8*1.25P*20L 1
16 MB-4004 Shaft Cover S45C 1
17 MB-4003-1 Shaft S45C 1
18 MB-4002 Disk FC-25 1
19

20 MB-4067 Number Plate Acrylic 1
21 | Commercial Products Number Mark 1
22 MB-402 Pot Up-Down Assembly 1
23 | Commercial Products | Socket HD Cap Screw M8*1.25P*25L 2
24 | Commercial Products Spring 68 2
25 MB-4007-1 Tool Support FC-25 1
26 | Commercial Products | Socket HD Cap Screw M8*1.25P*25L 2
27 | Commercial Products Spring $8 2
28 | Commercial Products Set Screw M8*1.25P*35L 2
29 | Commercial Products Nut M8*1.25P 2
30 MB-5304 Cover Acrylic 1

79




embly Parts

Arm Ass

..\\\\\\\\\\\x

_.1 | ]
(1020 €9 ¥0 *m.gw 50 (o1 (1) @) €1 .

NQ
7

1

I ‘

N

—~e_
&

.9.
Q.

80



ARM ASSEMBLY PARTS

No. Part no. Description Specification Dimension | Quantity
60° 2
1 MB-4034 Home key 65° 2
70° 2
Commercial Socket Flat Cap
2 : M6*1.0p*15L 2
Products Screw
Commercial Socket Flat Cap
3 M6*1.0p*15L 12
Products Screw
430mm 114mm 2
460mm 129mm 2
4 MB-4028 Case 500mm 149mm 2
530mm 164mm 2
600mm 199mm 2
430mm 1
. 460mm 1
5 MB-4025 Armm BT + CAT ~ HSK 500mm 1
530mm 1
600mm 1
BT 64mm 2
460mm 129mm 2
6 MB-4030 Pin- 500mm 149mm 2
530mm 164mm 2
600mm 199mm 2
Commercial Socket HD Cap
7 M8*1.25p*50L 4
Products Screw
8 MB-4035 Case 1
9 | MB4033 Pin Plate Standard 24mm 2
Dex2 21mm 2
10 Commercial Socket HD Cap M6*1.0p*15L 6
Products Screw ’
11 Spring 1 § 1.1x § 9x14Tx41L 2
430mm 65mm 2
460mm 80mm 2
12 MB-4029 Motion pin 500mm 100mm 2
530mm 115mm 2
600mm 150mm 2
13 MB-4032 Stop Movement 2
14 MB-4031 Pin $ 8x16L 2
15 Spring 2 $ 1.2x § 11x20Tx78.5L 2
16 Commercial Taper Sleeve Set $40x § 45 1
Products

81




Tool Pot Assembly Part Diagram

03) 02 QD

L/

(@)
Ul
\\/((Z\Y\

Q

N




TOOL POT ASSEMBLY PART DIAGRAM

Item Part no. Description Material/Specification| Quantity | Remark
1 MB-4023 Knob Powder Metallurgy 24
2 MB-4020 Tool Sleeve Nylon Carbon 24
3 | Commercial Products Hexagonal bolt M35x%35L 96
4 | Commercial Products Steel Ball &8 96
5 | Commercial Products Spring §1.2x7.80dx10Tx25L| 96
6 MB-4024-1 Housing 24
7 MB-4021 Shaft S45C 24
8 | Commercial Products Clip S10 48
9 MB-4022 Fixing Bolt $45C 24
10 | Commercial Products | Socket HD Cap Screw M6x45L 24

83




Tool Pot up-down Mechanism Assembly Part Diagram

NERT \\\\\\\\\\ NN
Y | | SONEEN

84

=2/1

/-] 558 S

Y-Y 5iH S=2/1



TOOL POT UP-DOWN MECHANISM ASSEMBLY PART DIAGRAM

Item Part no. Description Material/Specification | Quantity | Remark
1 MB-4011 Shaft S45C 1
2 | Commercial Products Socket HD Cap Screw M8*1.25P*55L 1
3 | Commercial Products Spring 68 1
4 | Commercial Products Sensor SD-LB 2
5 | Commercial Products Sensor Housing 2
6 | Commercial Products Snap Ring-C S18 2
7 MB-4012 Adaptor S$45C 1
8 | Commercial Products Hex Nut M6*p1.0 1
9 MB-4066 I Joint S45C 1
10 MB-4009 Cam FCD60 1
11 | Commercial Products Socket HD Cap Screw M6*1.0P*20L 10
12 | Commercial Products Spring M6 10
13 MB-4104 Sprawl FCDS55 1
14 MB-4008 ~ Plate S45C 1
15 | Commercial Products Oil Joint 1/8 PT 2
16 | Commercial Products Ball Bearing 600477 2
17 | Commercial Products Socket HD Cap Screw M8*1.25P*40L 1
18 MB-4010 Shaft S45C 1
19 | Commercial Products Snap Ring-R R42 1

20 MB-4039 Collar S45C 1
21 | Commercial Products Socket HD Cap Screw M6*1.0P*25L 1
22 MB-4006 Sleeve S45C 1
23 | Commercial Products CA-$63 Xi{(:;)j;(;Adjustmg CA-$ 63); ;?;);,(1/4PTX 1

85




Motor & Cam Assembly Part Diagram

e/%/@@e

\
//

29 €9 €9 @3 @22 @0 (9)

86



MOTOR & CAM ASSEMBLY PART DIAGRAM

Item Part no. Description Material/Specification | Quantity | Remark
1 | Commercial Products Motor 4P/380V/4HP/1:20 1
2 | Commercial Products Socket HD Cap Screw M8*1.25P*25L 2
3 | Commercial Products Hex Nut M8*1.25P 2
4 | Commercial Products SnapRing-C S18 1
5 MB-4013 Gear 36T S45C 2
6 | Commercial Products Square Key 5x5x30L 1
7 | Commercial Products Set Screw M6*1.0P*6L 2
8 | Commercial Products Square Key 8x8x45L 1
9 | Commercial Products Set Screw M6*1.0P*20L 4
10 | Commercial Products Hex Nut M6*1.0P 4
11 | Commercial Products Socket HD Cap Screw M8*1.25P*16L 4
12 | Commercial Products Spring $8 4
13 MB-4014 Motor Support SS41 1
14 | Commercial Products |  Socket HD Cap Screw M8*1.25P*16L 4
15 | Commercial Products ‘Spring $8 4
16 MB-4017 Cam SCM435 1
17 MB-4015 Cam Housing FCD55 1
18 | Commercial Products Bearing 30204JR 2
19 MB-4018 Adjusting Plate S45C 1

20 | Commercial Products Set Screw M6*1.0P*20L 4
21 | Commercial Products Proximity Sensor M12*p1.0/PNP/4mm 1
22 MB-4019 Sensing Device Powder Metallurgy 1
23 MB-4016 Shaft S45C 1
24 | Commercial Products Snap Ring-C Si8 1
25 | Commercial Products Square Key 5x5%x6L 1
26 | Commercial Products Set Screw M5*0.8p*SL 1

87




Control Element Position Explanatory Drawing

A Gradient Structure lotor | B Sensor Switch 2

C Sensor Switch 3

'

¢

il
N

F Tool Change Structure Motor 6

.r‘ 3 :
i 7 r—G Sensor Svitch 7

D Inctin St 4 __| ’%H Sensr it 8
] I Sensor Switch 9

-

E Induction Sritch 5 |

88



89

(ANDAYZIA TI § I 700-00AG-€0ZISd 44N TTIVE (98uryo j00y) feudis uoneuLyuod Jured uIBLQ 6 YONMS IOSUS 1
(ANDAPZOA TI § I 700-00A€-90ZJSd 14NTIvVE (93ueyd [00)) [eudis durepd joo], 8 YOJIMS I0SUSS H
(ANDAYZOA T § I 200-00AG-€0ZJSd 44N TV (93ueyd [001) 1030l JO [euds doig L YONMG J0SUSS n
ZHO09 AOTT & € I disdH | 2o.mos 1omod amyons d8ueyd [00] 9 J0J0]y amjonng dBusy) joor, |
A¥ZOA I avy-0$0zSD SNASAV (1opunfd yo Surpnnoid)3ur[rey (00} Jo [eUSIS Suruonisod S Youmg uononpup q
APTOA I av-0s07SD SNASAV (aopunfo jo Surprinosd)3ur(rey (00} Jo reudis Suruonisod ¥ 4onms uononpup a
(ANDAYZIA T1 § I 700-00AG-40¥DSd JANTIVE | (19punidd Jo Sunoexuod)Sur[ie; [001 Jo [eusis Suuonisod € YONMS I0SUdg 9)
(ANDAYZIA T1 § I 700-00A8-J0¥ISd 44NTIVE feusis [00} suo qunu Jurod feurdrio a8ueyo j00], T YouMmg Josuag d
ZH09 AOZZT & € I dv+dHY/1 wmy 3519431 uonisod ¥SIp [00) [0NU0)) [ JOJON 2Imponng judipelrn |
b BLd1EN T £.0 AQPZ-0S0ST AL AS1A uongdun g JUWIY [oIIU0) ‘ON
pauLyy uonwoyadg

DNIMVIA AJOLVNV'IdXA NOLLISOd LNAWATA "TOYLNOD



10d-J3pJO 1¥3U 03 3u1je301 J0Jom BUTXapU] ‘¢
(ts1uty ofueyp [oo])feuls uruoryisod Jopuigdo Jo Burparjony 7] oryisod aaoq 30 {00} ‘S)e3s Japut] 0 Jo Burpajony ||
UOTTBIITJU0) 300y § d03S JOJOf ‘(] uor31sod om0y § W0 Jokod WIy ‘g
[Pu31S Surdme[o [003 ‘HOTIEITjU0D SR [00] g U0 Jakod Jojon ‘ystut} aseajal 00] )
dojs Jojom ‘[euBTS 95BATAI [007 ‘UOTIRMITIUCO Burdie[d 100] "G (10Y WO )1IR}S J0jom S3URd 00] ‘¢
(Jopur o Jo Burjopryuoa)Bur] ey ooy jo [eadls Bunoryiseyy Joput[ o BuIdeefy [0} Jof o JoKog g
(Jojom Surkapur dojs op)[eusts sutuoryisod § Jaymod Joof ‘7 (1003 0 J003-"4*9") J0 §*) JoJ Jakod UOTI29]88 [0O])UOTJOR]4S [0O] ']
L " | | - | | )
\‘ At 01 8 w | 4 14 auryoem 03 18UBIS ¥ou( vooy
_ -~ . 440
L 7270002772074 "o |1 s dems oo § >
O
| Y v | | #%wzaaaﬂuﬁgmao
‘ n =2
0%, % . 0272002772073 g p v sl 5| 8
| ) il Ve NO | @ 3110 oioR ouy | 7
IS4 , . 440 =
Yz N | 1S s ol |
g, g Y ,,._mm g 1odis ks wnons] |
| A%:A%EJ#% £ [PUBIS Up)IAS Tosuss W
| Y mmm [ UOI3OY JOIOK W
/ _ el 11 6 L G € I SuIyoBW WIOJ ﬁwﬁwﬂwx\

UoT130om oﬂupomﬁm JO wea3eIip 9ouonbog

90



gy 241368y (-)
Dy o077 [euBIg

odng auiseq (1)

qAVId —

@@L -

CIOSS

and o
LVH |- * Jndyng
() ()
dNd A¥é
1[0} 14 J0SUS

wei5R1q BuLIT) JOjo g

()
N

AO0¥IV 0€

BISRI( SULIIY UO)IAS SITWIT § JOJOK



"A[UO dOUIIYAI ANOL 10§ SI JUL[ PIJJOP PIWEB.LJ AY) UL IA[BA PIOUI[OS Y], :3)ON

7!...||1|||||||ulunnlf}||1|||||||||||1||||11||||1|||1|||| -
Wﬂ
| Ol 7744
10S
JANI VAN
T /74 L [\ &
g W S /,z q
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII ..
paads IopUI[AD JOJ SATBA 80X8/€ N ¢ A | /vr poads Jopul]Ad JI0] 9A[BA 80X8/E

VO-09T4084VM | _ |
ISpUT 14D _

ueIseI(q SUIIIY 9JNSSoJd JITY

93



Control Circuit Reference Diagram

Yoltage DC24V(Please choose positive or negative output voltage by PP or NPN)

Sensor Switch 9 oo —0 Yagazine tool coumting signal
Sensor Switch 8 oo —o  lagazire positioning signal
Induction Switch 6 oo ~o  sitiouig sl ot rfuringprorating of elinkr)
Induction Svitch T ] —o  esitioniog il of ol fall g{outrcting of i)
Sensor Switch 3 o0 —o  Stop signal of motor(fool change)
Sensor Switch 4 oo ~o ool clasp signal(tool change)
Sensor Switch 5 o —~0 fowe cmfirmaticn signal (tool chaoge)
Voltage 220V 60HZ DC24V
//' \\
L1 miatinge- (D) ~\A— (ol st el (L. g
Motor for magazine |
(C] mistigo- )
Notor for tool changee (e 3$—Tool arm action

——— e e ——— e e e e e e e e e e . e e e e e,

~N

Tool clamping cylinder, MARBOB160-CA, Solenoid valve depenging on customér’ s request

|
/

-

94




d0ZLsldeSN(Y

Explanatory of ATC Assembly

S8l

29

9t

[9—:

T]

EERQOT LY

2

Gzl

dQ0CeCL L delIN

Sit

rads

Ot e ¥ Li¥)

86

1]
osell 2

=

LL

9UOve

T4

091ie

rAS

oLt

wwel| 4 I8

Ay}

c8l
G99l
u ux\Jmmm
o) ¢
Vo =)
— ——H
gl'll
jY4 8 08
Cl: A
AOB—0(0 g |HEEN
dHZ/ L
55881 =2H09
5880 c=2H0G| LB
T —8e — dNd [FIGRE
WG| | BT
SO ¥ (X%
ZOVY | iy







INPUT SHAFT

Parts No. Specification Qty
101A|A4020SCO000A1 (Case 1
101B|A4020SCO000B1 |Case cap 1

102 |[A402A0100001 |Cam shaft 1
103 |A402A0200001 |Side cover 2
104 |A402A0300001 |Side cover cap 2
105 |A402A0400001 |Cam shaft sprocket 1
114 |A402C0100070 |Cam (70 degree) 1
127 |A402F0100001 [Big umbrella gear 1
201 [HR30206 Tapered roller bearings 30206 2
213 |0-55*2 Oring §55*2 2
214 |G75 O ring G75 2
218 |DFK5*5%20 Round edge keys 5*5*20 1
219 |DFK10*8*55  [Round edge keys 10*¥8*55 1
224 |HI-M6*16L Socket hexagonal screw M6*16L | 12
226 |HI-M8*20L Socket hexagonal screw M8*20L | 2
227 |HI-M8*25L Socket hexagonal screw M8*25L | 13
228 |HI-M8*35L Socket hexagonal screw M8*35L | 2
241 PT1/2” Oil plug PT1/2: 4
242 |0I1-28 Oil gauge ( $ 28mm) 1
246 [PIN-T-8*32L.  [Taper pin & 8*32L(1:50) 3
247 [PIN-T-8*30L  [Roll pin § 8*30L 2

97




OUTPUT PARTS

’,

98

MOTOR PARTS



OUTPUT PARTS

No. Parts No. Specification Qty
101A |[A4020SCO00A1 Case 1
106 |A402B0100001 (Spline shaft (output) 1
107 |A402B0200001 (Transmit wheel 1
108 [A402B0300001 (Bearings tube 1
109 |A402B0400001 Bearings tube fixture 1
110 |A402B0500001 |Bearings tube gasket 1
111 |A402B0600001 |Front fix cap 1
112 |A402B0900001 - Back fix cap 1
134 [RB00020000A1 |Needle bearings ¢ 20 6
203 |HR32011 Tapered roller bearings 32011 2
208 ANO8 Locknut ANO8 1
209 |AN11 Bearing locknut AN11 1
210 |AW08 Set washer AW08 1
211 |AWI1 Set washer AW11 1
215 |G80 O ring G80 1
216 /G100 Oring G100 1
224 HI-M6*16L Socket HD cap screw M6*16L | 4
225 HI-M6*25L Socket HD cap screw M6¥25L | 6
226 [HI-M6*20L Socket HD cap screw M6*20L 5
233 HS-M6*8L Set screw M6*8 6
240 PT 1/8” Oil plug PT1/8” 1
244 |USH 50*60*6  |USH type oil seals 50*60*6 1
MOTOR PARTS
128 |A402F0200001 |Small umbrella gear 1
129 |A402F0300001 |Motor locating plate 2
130 |A402F0900001 |Adjustment sleeve 1
202 |HR32008 Tapered roller bearings 32008 2
208 |ANO8 Locknut ANO8 1
210 |AWO08 Set washer ANO8 1
229 |HI-M10*20L Socket HD cap screw M10*20L | 4
230 |[HI-M10*30L Socket HD cap screw M10*30L | 4
25 MR 1/2HP-DC9-1 |Motor 1/2HP-4 poles i
2

99




LDID0YdS ¥HTa



ROCKER PART

No. Parts No. Specification Qty
101B |A402D01000B1 |(Case cap 1
115 |A402D0100001 |Rocker 1
116 1A402D0200001 |Rocker shaft 1
117 |A402D0300001 |Rocker stand packing cap 1
135 |[RB00022000A1 [Needle bearings § 22 1
136 |RB00024000A2 |Needle bearings & 24 1
205 HK3516 Needle bearings HK3516 8
206 |AXK1108 Thrust bearings AXK1108 2
207 |AS1108 Thrust bearings parcel AS1108 1
212 G50 O ring G50 2
223 |HI-M6*14L Socket HD cap screw M6*14L 4
224 |HI-M6*16L Socket HD cap screw M6*16L 1
233 [HS-M6*8L Set Screw M6*8L 1
237 |SC-M12 Hex nut M12 1
IDLER SPROCKET
131 |A402J0100001 [Idler Shaft 1
132 |A402J0200001 |Idler sprocket 1
133 |A402J0300001 |Idler outside cap 1
235 |CO-MS*8L Round cap Screw M5*8L 4
236 |SC-M10 Hex nut, M10 1
238 |WS-M10 Washer, M10 1
245 |C128 Snap Ring- C12 1

101




SIGNAL PARTS

102



SIGNAL PARTS

No.

Parts No.

Specification

<
)

101A

A4020SC000A1

Case

118

A402E01000A1

Brake signal wheel

119

A402E01000B1

Cam signal wheel

120

A402E0200001

Signal fixture

121

A402E0300001

Signal shaft

122

A402E0400001

Dust proof cap

123

A402E0500001

Signal cap

124

A402E0600001

Signal cap (have hole)

125

A402E0700001

Signal sprocket

126

A402E0800001

Signal parcel

204

BR6202

Ball gearings 6202

217

DFK4*4*10

Round edge keys 4*4*10

220

HI-M4*8L

Socket HD cap screw M4*8L

221

HI-M4*10L

Socket HD screw M4*10L

222

HI-M5*16L

Socket HD cap screw M5*16L

231

HS-M5*5L

Set screw M5*5L

232

HS-MS5*10L

Set screw M5*10L

239

PF-308

Plastics screw M3*8L(KSS)

243

TC15%*24*5

TC type oil seals 15*24*S

249

AG-16

Wire connectors (KSS)

250

TM-10A600V

Connection terminal

bt |t | e B N = (N[ OO | QO | | B et | bt [ bt [ | et [ e [ [t | pemed |

103




1

e

‘'smaios dnmyss ayy dn usyybiy
| 100}
pabpsa ayy ploy o} wup ay) bunsnlpy¢

‘loo} pebpa dn
bunyes jo ojbub sy} 0} wip BY} wWin) o
pup’ yousJm oY) buisn Ag tojouw 31D10YN7

Ul Yon|o umop ysnd-l

ycwams.ﬁUU wip Jo sdeys sy) _ T

91D10Y

LY O juaunsnipyy

1010\

+

JouRIm

AUTE YoiNio

104



\ 4 A 4 \ .
NIEHN N/////////////////////%T% %//MT&

e | 9)DJq 40J4

//,%_ﬁ///ﬁ////// _/////////W//////////,////A 7//////% ~ Uon)DWIUOoD o_@co 31U

tEle] 449 sjbup sjiy buipjoyy

%mﬁo%///////////////////////%m%o - UOI}DWIIIJUOD

; uonisod [puibiio,

_ _
| _
| |
_ _
_ _
| J o
! .
_ |
| |
_ |
_ _

my,. .
w aMoJ)s buisipl,
Gl M_.__ 0z | 102 _..ﬂ__ |
| [l _ _
S .05 m.om | SCL o1 .8“ 05 Sl
_ m : _ —&—
. ~ _ | BEZE
@ _ ! ! )
S | _ >
. | | - MDYD B} OV«
_ _ /%/v - o
RN “ S < ,mv
Yy |
~
2 el
mf (e1042 suo uiny Yoys ndur) 09¢ @
:
5 >
@
N _
..w .
& _
LHAVHO ANTL ¢—X 30

105



Adjustment of Side Cover

JIA0) IPIS

ndino Jamod o
UOIJoaJIP By} 0} 8S0|D 8Q 1Snw
13403 apris JO OPIS SPIM BY |4

©

opIS opIM 9pIS MOLIDU @

@
@

<

uonoauip Indino usmod

106

=




* Adjustment between Cam & Bearings *

Before adjustment After adjustment

Bearing Bearing

— Cam Adjustment direction — Cam Adjustment direction

| j \Tt
Narrow side Left side cover Right side cover

/\ -/—\

Method for adjustment

1.Release the locking screws on the side covers.

2.Move the side covers up and down to adjust the gaps between the
bearings and the cam. Make sure the cam is evenly in contact with
the bearings!(shown in the drawing: adjustment may move cam
upward or downward)

3.Move the side cover cap left and right to adjust the gaps between the
bearings and the cam. Make sure the cam is evenly in contact with
the bearings!

107



reudis Surdwed ‘g# YoIms JOSUg [eusIs JWOY ‘G# YoIms I0SUsS

[eusis dojs 10j0w ‘L # Y0)IMS JOSUIS ‘Il_
— s1omm onjg "¢

_ @
L/
dNd ST allm 3oe[g °¢ N
L/
ﬁ_

AT+ ST 1M UMoIg |
:0pPOD AT T 7]

[99ym [eudis oyerg \\ /’ [99ym [eudis we)

Wed U0 [Yo)IMS JOSUIS JO [euUIIS

108



Dismantling procedure :

How to take the spline (output) shaft :

1.

Turn to the start position, remove the pins (246) and screws
(227) of the case cap (101B).
Remove the case cap.

. Loose Socket HD cap screws (225); remove the front fix cap

(111).
Remove the spline (output) shaft (106), and transmit wheel
(107), locknut (208), set washer (210), and get the new shafi.

. Assemble this section back in reverse order. And make sure

all parts are installed!

Change the bearings on bearing tube :

1.

ol o

Turn to start position, remove the pins (246) and screws (227)
of the case cap (101B).

Remove the case cap.

Rotate the bearings tube (108).

Remove the side set screws (233).

Use special tool to remove the bearings (134). Take the new
bearings, and use Loctite to fix the set screws (223) in position.

Reassemble this section in reverse order. And make sure all

parts are installed.

Take rocker apart in many steps -

1.

i

Turn to start position, remove the pins (246) and screws (227)
of the case cap (101B).

Remove the case cap.

Then remove the set screws (233) of the rocker.

Use the tear down tool to remove the rocker shaft (116).
Remove the thrust bearing AXK 1108 (206) (207), and needle
bearings HK3516 (205).

Remove two bearings (135) and (136). Now the rocker is
taken apart, and it is replaceable.

Reassemble the rocker section in reverse order, and make sure
all parts are installed!

109



TROUBLE SHOOTING

Condition

Reason

Trouble Shooting

Tool disk stops at wrong

1. Brake fails to work or stops over

1. Please check brake wiring for connection

Position. braking range problem, or electric brake fails to work
2. Sensor switch is too far. 2. Move sensor switch closer to sensor
Tool disk rotates 1. Sensor switch failed 1. Replace sensor switch
continuously. 2. Sensor switch is too far. 2. Move sensor switch closer to sensor
Tool pot breaks Tool disk rotates while tool potis  Replace new tool pot & adjust clamping arm
clamping position again
Shaking during tool 1. Cam lacks lubrication 1. Grease the cam
clamping & returning 2. Cylinder is not at constant speed 2. Adjust cylinder pressure & speed valve
Tool pot is not at position  [Positioning bolts or locating bolts  |Adjust the tool pot to normal position & tighten
when clamping & returning |for tool pot are loose.

Tool disk does not work
during tool selection

1. Induction switch does not sense
2. Induction switch failed

3. Motor failed

4. Electronic brake failed

. Adjust induction switch to normal position
. Replace induction switch

. Repair or replace motor

. Check wiring & replace parts

Cylinder does not work
during tool change

1. Proximity switch for tool
counter positioning has failed.

2. Tool disk is not positioning

3. Cylinder has no pneumatic
pressure

4. ATC arm is not at home

. Replace proximity switch
. Make sure tool disk has positioned.
. Check input air source, and solenoid valve
see if they are functional.
4. Rotate motor shaft manually to get ATC arm
to home position

1
2
3
4
5. Check sensor switch
1
2
3

position. 5. Check induction switch
ATC fails to work during 1. Tool clamp positioning 1. Adjust induction switch to proper position
tool change induction switch fails to work 2. Replace new induction switch
2. Induction switch break down
ATC motor over-heat 1. Brake is not released 1. Check current regulator had power or not?
2. Brake has failed ’ 2. Replace brake '
3. Current regulator has failed 3. Replace current regulator
ATC failed to work after tool |1. Sensor is in wrong position 1. Adjust sensor to proper position
clamping; 2. Sensor switch has failed 2. Replace sensor switch
ATC failed to work after
180° degrees tool change;
ATC stops at home, but
sensor switch does not work
ATC stops out of position  |1. Sensors are at wrong position  |1. Adjust all 3 sensors to proper angle &
2. Sensing ring for sensor switches position
is at wrong angle 2. Rotate sensing ring, adjust all 3 sensor
switches to proper angle & position
ATC tool clamping is ATC’s clamping arm & spindle are  Loosen taper ring sleeve & re-align it again

clamping at wrong position

not aligned properly

110




A POT CHANGE SEQUENCE
2 Unlock the hexangular screw bolt M10 and recede

1.Take down the peripheral metal sheet and numeral
acrylic cover. 10mm on the shaft cover.(remark:do not move the 4

pieces fixing

4 Strlp down the hexangular screw bolt M6 whxch be
19 mstead pot. _

6 Confirm the fixing bolt and knob the correct position
for the new pot.

5 Take down the broken pot (push the pot forward inner
side and take the pot upward,then extract it).




POT CHANGE SEQUENCE

7 Stow down the new pot(the surface of knob recline
the pot body and push forward into the plate.

8 Lock the hexangular screw bolt M6 whxch the new
pot.

[..,

-y
\\\

{ ’f
HikE
10 Check the fi
clearence). -

xed clearance of the plate (can not have

replaced

pot(test on the practically tool exch

11 Check the correct angled 90 dece which the

112



[

e

[

Procedure of magazine motor replacement

. Power off.
. Take out motor wires from the wiring terminal box.
. Unscrew four M8 bolts from motor seat, and then disassemble the

motor.

Release the (S18) snap ring & M6 set screw from the worm gear. Take
the worm gear and snap ring install onto the new motor.

Please make sure the motor specification is correct before you replace it.
Reconnect the wires to the terminal box.

Cylinder replacement

. Turn off the power to the compressor & release air from the cylinder.
. Take out cover sheet metal and § 8mm air hose.

. Before removing the induction switches, please mark the original

positions of the induction switches.

. Unscrew cylinder locating bolts (M8) & snap ring (S12) on the cylinder

shaft. _

. Please replace the cylinder with the same specifications. Then locate

the induction switches to original positions.

Induction switches replacement

. Turn power off from machine.

Remove wires of induction switches from the terminal box.

. Please loosen the locating plate of induction switches & take the whole

assembly out.

Replace new switches & make sure the position of the switches is
correct by push them up & down until they are located to the end of
their edges.

Re-attach the wires to the terminal box

Sensor switch of tool magazine replacement method

. Turn off power.

113



2.
3.
4.
5.
6.

Release the wires of sensor switch from the terminal box.
Take out the front cover & outer sheet metal cover.
Unscrew the M12 hex nut from the proximity switch.
Replace switch & make sure the sensing distance is 4mm.
Re-attach the wires to the terminal box.

F. Procedure of ATC motor replacement

b\

Turn off power :

Disconnect motor wires from the terminal connection box.

Unscrew the four M10 socket HD cap screws from the motor flange
Replace motor with the same specifications and make sure the keyed
shaft direction is matched.

Re-attach the motor wires to the terminal box.

G. Replacement of sensor switches in the ATC

b=

Turn off power. :

Disconnect wires of the sensor switches from the terminal box.

Take out the brown acrylic cover from the front ATC section
Replace the new sensor switches & make sure the sensing distance is
about 4mm.

Re-connect the sensor wires to terminal box.

114



Magazine maintenance

Item Description Method Tool |Routine| Remark
Take off ber plate & Grease
A Disk .e Ot number piate e Grease
fill in grease manually Gun
Take off outer sheet
. i Grease
B |Pot body slideway metal cover & fill in grease G Grease
un
manually
o Take off sheet metal cover,|- .
1| Lubrication . . , ) Six
Arm sliding block & position pin clean & fill in grease he Grease
mon
manually
] Take off ATC cover, fill Grease
DICam Slide . Grease
in grease manually Gun
Take off front cover & Grease
E 'Motor Gear Grease
outer sheet metal Gun
AlInner taper of tool pot Clean tool pot with solvent
2| Cleaning B|Replace i it il of ATC Drain the used oil, and fill Once a| SHELL
S in the new lube oil month |TELLUS32
A [Sensor switch of magazine is loose or not?  |Check manually
B|{Sensor switch of ATC is loose or not? Check manually
C|Induction switch of cylinder is loose or not? |Check manually
3l L D Bolts on cylinder are loose or not? Check manually & optically -
oose
E Bolts on arm assembly are loose or not? |Check manually
. Shake the clamping arm to see if the backlash/Check manually, backlash
is too big value within 2mm.
G|Check to see if magazine is loose or not? |Check manually Half year
A |Steel balls on tool pot are intact? Check optically
B|Noise or heat on gear motor? Check manually
, C|Solenoid valve of cylinder is out of air? |Check manually
4|0ther check D|ATC up-down shaft has oil leak? Check optically
E|V edges of the Clamping arm have worm? |Check optically
) ) o 3 Before
F|Oil level of ATC’s oil reservoir is too low? |Check optically
power on

115



Note!

. Please use proper tools during maintenance & repair procedure.

. We suggest you replace the parts from the original manufacturer.

. Please read and make sure the part’s specifications before replacement.
The specifications are shown in the part lists.

. Please check and make sure the sensing distance during proximity switch &
induction switches replacement.

. Please mark down the wire numbers & location in case you have to replace
the wiring connection.

. In any case of abnormal or malfunction on the ATC, please call for
authorized personnel to check the product. ~We strongly suggest the
serviceman has to be well trained technician or qualified engineer to check
or repair the problem. This is to ensure the safety of the operator & the
serviceman.

. Before disassemble the ATC, please make sure there are enough people to
support the load. If there are not enough people, please prepare and use

overhead crank or forklift or any other mean to support the weight.

116





